HANOVER

Hanover Outdoor Furniture

IMPORTANT

If you have any problems with this product (missing or damaged parts, assembly issues, etc.),

PLEASE DO NOT RETURN TO THE RETAILER/STORE

from where you purchased the product.

Please call our Toll-Free Customer Service Hotline at: 1'800'416'35 1 1

Between 9:00 AM and 5:00 PM Eastern Time, Monday through Friday

Or visit our website at: WWW- ha nOVE r'p rOd u CtS.Com

To expedite any future warranty claims, please retain the Instruction Sheet, Warranty
Card and receipt for future use.

For additional on-line support on assembly, troubleshooting and care & maintenance of your outdoor
furniture, please visit our website at: www.hanover-products.com.

6/1/2015 (a)



1.

igure

Guide these bolts through the holes in the seat frame, into the fixed nuts already in place in the back frame.

Do not over tighten.

F

Attach the seat frame to the back frame by using four 5/16"x40 mm bolts and washer as shown in

ASSEMBLY INSTRUCTIONS

FOOT CAP-1

TR
BRRRK,
SRR
RIS
QSSRERERR
S
SRS

3
A
B3
BRI
ateRisscetetes

22

ZZ

3
oo

e

o

2

I oo aaseoss i

2. Hand tighten only. Repeat for the

8
a m =
S g-=
= <o
e < m
Lo
g2E
o O g
»n > S
) nr
=}
N
=} 1) <
nH (]
k wn
30
< >
n O o
S Rp—
NS~
=8 ©
Eg
) 5
=<.Q
e S
) =}
Vo
=~
© X~
=503
o SRR
g M) e s aneosarsoractotocts, AN
Ot eorestenoatectares MNNINA
n PR ERR LA
4] O e sarseosaurtessucstosss, NN
g =) R RIS N
S R =) G sasseesnstortetactaseorecoicocrs W\l
(R LRI 0 =] s aseosatosuctosatocastocrsses| AN
AR LT < = s cearscsasaraossacterss UMY
ERRRRRRRRRLZRER o= oo essaseonassoraceasaceostctontel AN
SRR RRILALLRA S0 R SR s
AR LLGEA O w1~ R R AN
A RRBRRRELELARE TRRRARELATE oy
R ARLIR LR = OR e Sk
IR = —_ ot e TN
PRI RRRLALEA =0 oaasessssarnitesss N
eSS O O O A O O « e rerotatserecrsres| Il
R ARG IR AR LAEEA = Tt asatesitaeareceacostet NN
R AR LRI / g=-= S essastesessaniessessssasatess| il
R ERIRAERERZLA / e rastereoresteraoatuctareetosacoati NN
TRRERRAEEELBLRARLRE = e o etoanserantotastatocsss| (AN
AR == o etose oo a o arsatoctorotooteoacras \NINY
0 OO e e o oL S SO O 2a IZJS Y oot ot oot et ot asratactereon NN
R RRRRLAE J{0 — B o satenetuearecsstoatorastastereceasel I
B e s e IS ol =5 G o ortorratacostaceatrcratecretterell i
IRRZL% s A o eoeeoaacoucsatoutorsareoreracratoctares I
Bieetete e tesatad @835 0o s sesesetsssesesseoest I
AR R IR O et ea e castesectecnatoseatanaceasec (NI
I s SRR O = = B e reusatectaretasrcoatatucearoctoseca! MM
R RN 7] B Srcesiroresrerecearectoroctooatoctetacoatace! NN
P RRRRE LR = »n e ororeatatasoctonboresretucosertonti N Il
R R — R R AKE RN ot
R R RELGEREL (0] 172} e o a e o oy o bl DO
R EELRRRZALA ERRLR85R 2% iy
R R R RILRLERN Z N 5 oseatesseset 2] NI
AR — e RLRRZY \I
R RRRREIRL LA =] s atassatareatoo
R ARERILARIR R — O E R BRI
8RR ERERELRLELR 'e) SRR IREEIRRLERIE
IR < RRRRLERALLRLL RN
R AR LT LA RA) A N QR R IR
000 O e e e O OO0, N = < R RRRILRALALRAIXEE
bR e RRLRLLLRL I < < O RIS
IR R LRI [N RaRr=) R RIRRREAREAS
b R ) = p= BRRORIRLRI
R R BIRIRERLER AN < e erassessscsss
R RRARRELLALL i O = B ERR AR e AN
e e o Ro oot atacr e tet e e il i - ) BRI RRIIIITL
KRR S EARAELTALTY ....: = B3R BRI
KR K5 N ~ e £ R RARRAELLE ALY
R o AT 2 25050202 R R M =1 R RA LSRR
) Sae D RRRRAZZ NN v O ) BRI
s TSR srerssteretecea N —_ oo rasestatecracaocves
A R R RRRR AN > BRI AL AN &
B ettt tesrotatectacesteceese i il oo R e R
R E AR AR o ossreesraratarey (gLt
B e e oot et oeto torsctesvetocel N 2o @ I\ eereruuut
ot oot o R et e ssetoetoveed | L = A e
R ARG = = s
R R RN Q 5}
R R RIRLALRA b= @
R R RIS <= &=
e e e e O S O e = 0
R RN g =
AR RRRARIZEZELRELRZRRA o= 3
R RS RIRRIN E28
RRREGEEEAERELZE o
R RRRIRARLZAERAAA
o 20ereternctetoctatoctucterocessctetestoci il 0 g LI
AR
AR RN @ = =
R R RN Eoco O
IR IR AIRIREAMNIAL
R R AR LIANL =i = ==
VKRR AR RIS S (TET
R U SETLE
B ot Gt F el
Sl 0o &
—
m m/ <
S, =0 O
B= o '
< = W D]
Q8 E <= .
w 0SS0
Q0 ng.n.la
Z2.E~®»
] n |72 )
— O o2
= — O ==
SRCBZER
===l
=i o,
p=i Q
< =R
o= O

ing

ded. Tighten each bolt a few revolutions at a time, alternat

1VEr provi

the hex bolt dr

between bolt connect%ons until all bolts are tight. Do not over tighten. Over tightening may strip bolts or

damage the welds or frame. Cover all bolts with bolt covers provided.

m

Tighten all bolts us



PARTS IDENTIFICATION LIST

*NOTE: PARTS SHOWN ON PARTS LISTARE NOTTO SCALE

PARTS LIST DESCRIPTION ORDER PART #|QTY
A BACK FRAME SK0939 1
B SEAT FRAME SK0940 1
C LEFT ARM SK0941 1
D RIGHT ARM SK0942 1
E @)h\\\\\\\\\ 5/16" X 25 MM BOLT HWO0186 4
F 5/16" X 40 MM BOLT HW0275 8
G P VASHER HWO0OS | 12
H O)Q BOLT COVER HW0022 12
I F HEX BOLT DRIVER HWO0006 1
@m FACTORY ASSEMBLY FC0030
@ FACTORY ASSEMBLY FCo308

BGC08006




ASSEMBLY INSTRUCTIONS

Assemble furniture on a smooth, non-abrasive surface. Attach the back frame to right arm by using two
5/16"x40 mm bolts and washers as shown in Fig.1. Guide the bolts through holes in back frame, into
pre-drilled holes in the right arm. Hand tighten only. Attach the seat frame to right arm and back frame
by using four 5/16"x25 mm bolts and washers as shown in Fig.2. Hand tighten only. Attach the left arm
to back and seat frame by using two 5/16"x25 mm bolts and two 5/16"x40 mm bolts and four washers as
shown in Fig.3. Hand tighten only.

Y777
0%
v K 9

[\
(LU

Q
X

N

7777
727

R/

77

2R

2RI
B2l
SN
Syl
s

Attach the complete base to the complete seat by using four 5/16"x40 mm bolts and washers as shown
in Fig.4. Guide the bolts through holes in base, into the pre-drilled holes in the seat. Hand tighten only.

Z7 ZZ
2 7R
boRRRALA LA,
LR ")‘ K552
27523 ,,,‘o“
RS

583

Fig.4

Using the hex bolt driver provided, tighten all bolts. Do not over tighten bolts. If nuts and bolts are
too tight or too loose, the glider will not function properly. Test the operation of glider. Gliding
motion should be smooth. Adjust tension on the glider brackets, nuts and bolts as needed. Cover nuts
and bolts with covers provided.

Page 4



PARTS IDENTIFICATION LIST

*NOTE: PARTS SHOWN ON PARTS LISTARE NOTTO SCALE

PARTS LIST DESCRIPTION ORDER PART #|QTY

A SEAT FRAME SG0154 1
B BACK FRAME SG0155 1
C LEFT ARM SG0156 1
D RIGHT ARM SG0157 1
E GLIDER BASE W/ SGO0158

GLIDER BRACKET SG0159 I
F| (mb 5/16" X 25 MM BOLT HWO186 6
G| @mmm 5/16" X 40 MM BOLT HW0275 8
H 08.5X 1.5 MM WASHER |  HW0005 14
| O> BOLT COVER HWO0105 14
J HEX BOLT DRIVER HWO0006 1

FACTORY ASSEMBLY

O ST4. 8 X 25 BOLT
FACTORY ASSEMBLY HW0695
FOOT CAP
FACTORY ASSEMBLY FCO0013

Page 5

BGS12023




	AGIO Manual Cover.pdf
	ORLEANS4PCSW-Install.pdf
	Hanover-Install-Cover
	ORLEANS4PCSW-Manual.pdf
	Orleans Swivel Gliders
	页面 1
	页面 2
	页面 3

	Orleans Loveseat
	页面 1
	页面 2

	Orleans Coffee Table
	页面 1
	页面 2



	ORLEANS_Table




